427 West 12800 South
Draper, UT 84020

Test Report Attachment

FCCID SWX-U6P
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NVLAP LAB CODE 600241-0
Test Location
Testing was performed at the Unified Compliance Laboratory located at 427 West 12800 South, Draper,
UT 84020. Unified Compliance Laboratory is accredited by National Voluntary Laboratory Accreditation
Program (NVLAP); NVLAP Code 600241-0 which is effective until 30 June 2023. This site has also been
registered with Innovations, Science and Economic Development (ISED) department as was accepted
under Appendix B, Phase 1 procedures of the APEC Tel MRA for Canadian recognition. ISED No.:

25346, effective until 30 June 2023. Unified Compliance Laboratory has been assigned Conformity
Assessment Number US0223 by ISED and MRA US5037..

Test Personnel
Testing performed By Tyler Parry




427 West 12800 South, Draper, UT 84020

UNII-2A — AX Mode (worst case)
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427 West 12800 South, Draper, UT 84020

Hardware Setup: WMS Measurements\TS8997 Hardware Setup

Spectrum Analyzer: SA FSV 40 (SA FSV 40) @ VISA (ADR
TCPIP::192.168.48.100::inst0::instr), SN 1321.3008K40/101752, FW
3.70

Vector Generator: VG SMW200A (VG SMW200A) @ VISA (ADR TCPIP0::A-N5182B-

301471::inst0::INSTR), SN 101752, FW 3.70

Generator: SMB100A (SMB100A) @ VISA (ADR
TCPIP::192.168.48.110::inst0::INSTR), SN 180599, FW 3.20.390.24
/ Drv:Rev 2.21.0, 07/2016, CVI 2015

OSP: OSP-B157W8PLUS (OSP-B157W8PLUS) @ VISA (ADR
TCPIP::192.168.48.157::inst0::instr), SN 1527.1144.06 / 100955, FW
2.00.1.0
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427 West 12800 South, Draper, UT 84020

Summary
Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
Emission Bandwidth 26 dB 5260.000 24.0 20.000000 | PASS
RF output power 5260.000 24.0 20.000000 | PASS
Power Spectral Density 5260.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5260.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5280.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5280.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5320.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5320.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5270.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5270.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5310.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5310.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5290.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5290.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5250.000 24.0 160.000000 | PASS
Occupied Channel Bandwidth 99% 5250.000 24.0 160.000000 | PASS
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427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5260 MHz; 24.000 dBm; 20 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5260.000000 23.800000 5247.850000 5271.650000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5260.000000 8.1 | PASS
26 dB Bandwidth
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Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Measurement
Setting Instrument Target Value
Value
Start Frequency 5.23000 GHz 5.23000 GHz
Stop Frequency 5.29000 GHz 5.29000 GHz
Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 300.000 kHz >= 240.000 kHz
SweepPoints 600 ~ 600
Sweeptime 37.969 us AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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427 West 12800 South, Draper, UT 84020

RF output power (5260 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Gated RMS Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5260.000000 23.4 24.0 23.4 90.027 | PASS

OSP PowerMeter settings

Setting Instrument Target
Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 pus
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427 West 12800 South, Draper, UT 84020

Power Spectral Density (5260 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5260.000000 5260.990099 8.252 11.0 | PASS

Ports

Port State
1 | used
2 | used

PSD Connector 1

PSD Connector 2
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427 West 12800 South, Draper, UT 84020

Measurement

Setting Instrument Value Target Value
Start Frequency 5.25000 GHz 5.25000 GHz
Stop Frequency 5.27000 GHz 5.27000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~40
Sweeptime 2.020 ms 2.020 ms
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off
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427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5260 MHz; 24.000 dBm; 20 MHZz)
Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5260.000000 19.100000 5250.450000 5269.550000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5260.000000 | PASS

99 % Bandwicth
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Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Measurement
Setting Instrument Target Value
Value
Start Frequency 5.24000 GHz 5.24000 GHz
Stop Frequency 5.28000 GHz 5.28000 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 28.477 us AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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427 West 12800 South, Draper, UT 84020

Customized settings.

26 dB Bandwidth

Emission Bandwidth 26 dB (5280 MHz; 24.000 dBm; 20 MHz)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5280.000000 29.000000 5265.450000 5294.450000

DUT Frequency Max Level Result
(MHz) (dBm)
5280.000000 8.7 | PASS

1571
10+

-10+

Level in dBm

_30__

(continuation of the "26 dB Bandwidth" table from column 6 ...)

26 dB Bandwidth

23.0001Hz |

MM

5250

Bandwidth

5260

5270

Frequency in MHz

h2a0

52490 5300

5310
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427 West 12800 South, Draper, UT 84020
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427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5280 MHz; 24.000 dBm; 20 MHz)
Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5280.000000 19.100000 5270.450000 5289.550000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5280.000000 | PASS

99 % Bandwicth
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5260 5270 5z2an 5240 5300
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

TR7619_U6+_UNII-2A_2C_ax_Attachement Page 15 of 82
PROPRIETARY



427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5320 MHz; 24.000 dBm; 20 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5320.000000 33.100000 5300.450000 5333.550000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency
(MHz)

Max Level
(dBm)

Result

5320.000000

7.6 | PASS

1571
10+

-10+

Level in dBm

-20+

26 dB Bandwidth

3.100MHz

52490

Bandwidth

5300

5310

h320

Frequency in MHz

5330 5340

5350

TR7619_U6+ UNII-2A_2C_ax_Attachement
PROPRIETARY

Page 16 of 82



427 West 12800 South, Draper, UT 84020
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427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5320 MHz; 24.000 dBm; 20 MHz)
Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5320.000000 19.300000 5310.350000 5329.650000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5320.000000 | PASS

99 % Bandwicth
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—
-20g, 19200 MHz |
5300 5305 5310 5315 5320 5325 5330 5335 5340
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020
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427 West 12800 South, Draper, UT 84020

Customized settings.

26 dB Bandwidth

Emission Bandwidth 26 dB (5270 MHz; 24.000 dBm; 40 MHz)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5270.000000 66.600000 5235.875000 5302.475000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency
(MHz)

Max Level Result

(dBm)

5270.000000

7.8 | PASS

1571
10+

-10+

Level in dBm

_30__

26 dB Bandwidth

B6.A00MHz

U

Bandwidth

h210 5220

5240

5260

Frequency in MHz

h280

5300

5320 5330
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427 West 12800 South, Draper, UT 84020

TR7619_U6+_UNII-2A_2C_ax_Attachement Page 21 of 82
PROPRIETARY



427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5270 MHz; 24.000 dBm; 40 MHz)
Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5270.000000 38.000000 5250.875000 5288.875000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5270.000000 | PASS

99 % Bandwicth
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Freauency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020
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427 West 12800 South, Draper, UT 84020

Customized settings.

26 dB Bandwidth

Emission Bandwidth 26 dB (5310 MHz; 24.000 dBm; 40 MHz)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5310.000000 60.600000 5275.725000 5336.325000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency
(MHz)

Max Level Result

(dBm)

5310.000000

7.3 | PASS

1571
10+

-10+

Level in dBm

_30_

26 dB Bandwidth

E0.600MHz

o

Bandwidth

h250 5260

5280

5300

Frequency in MHz

b3zl

5340

5360 5370
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427 West 12800 South, Draper, UT 84020
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427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5310 MHz; 24.000 dBm; 40 MH2z)
Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5310.000000 38.000000 5290.875000 5328.875000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5310.000000 | PASS

99 % Bandwicth

20T
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e T MV‘/WV\
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£
o
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-
-20+¢ 8,000 MHz |
5270 5280 5240 5300 5310 5320 5330 5340 5350
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020
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427 West 12800 South, Draper, UT 84020

Customized settings.

26 dB Bandwidth

Emission Bandwidth 26 dB (5290 MHz; 24.000 dBm; 80 MHz)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5290.000000 99.000000 5233.750000 5332.750000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency

Max Level Result

(MHz) (dBm)
5290.000000 11.4 | PASS
207
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26 dB Bandwidth

93.000MHz

M

5170

Bandwidth

5200

5250

Frequency in MHz

5300

5350

5410
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427 West 12800 South, Draper, UT 84020
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427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5290 MHz; 24.000 dBm; 80 MH2z)
Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5290.000000 78.000000 5250.750000 5328.750000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5290.000000 | PASS

99 % Bandwicth

eiT
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. 1 W\/M
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s
T
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-
o0t BW0MHz |
5210 5220 5240 5260 h280 5300 5320 5340 5360 5370
Freauency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020
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427 West 12800 South, Draper, UT 84020

Customized settings.

26 dB Bandwidth

Emission Bandwidth 26 dB (5250 MHz; 24.000 dBm; 160 MHz)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5250.000000 180.000000 5162.500000 5342.500000

DUT Frequency
(MHz)

Max Level
(dBm)

Result

5250.000000

11.7 | PASS

b
20T

101

Level in dBm

-104

(continuation of the "26 dB Bandwidth" table from column 6 ...)

26 dB Bandwidth

1800MMHz

5200

5300

5400

54490

PROPRIETARY

5010 51IIJD
Frequency in MHz
Bandwidth
TR7619_U6+_UNII-2A_2C_ax_Attachement Page 32 of 82



427 West 12800 South, Draper, UT 84020
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427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5250 MHz; 24.000 dBm; 160 MHz)
Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5250.000000 157.000000 5171.500000 5328.500000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5250.000000 | PASS

99 % Bandwicth
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50490 5150 5200 5250 5300 5350 5410
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020
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427 West 12800 South, Draper, UT 84020

UNII-2C — AX Mode (worst case)
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427 West 12800 South, Draper, UT 84020

Hardware Setup: WMS Measurements\TS8997 Hardware Setup

Spectrum Analyzer: SA FSV 40 (SA FSV 40) @ VISA (ADR
TCPIP::192.168.48.100::inst0::instr), SN 1321.3008K40/101752, FW
3.70

Vector Generator: VG SMW200A (VG SMW200A) @ VISA (ADR TCPIP0::A-N5182B-

301471::inst0::INSTR), SN 101752, FW 3.70

Generator: SMB100A (SMB100A) @ VISA (ADR
TCPIP::192.168.48.110::inst0::INSTR), SN 180599, FW 3.20.390.24
/ Drv:Rev 2.21.0, 07/2016, CVI 2015

OSP: OSP-B157W8PLUS (OSP-B157W8PLUS) @ VISA (ADR
TCPIP::192.168.48.157::inst0::instr), SN 1527.1144.06 / 100955, FW
2.00.1.0
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427 West 12800 South, Draper, UT 84020

Summary
Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
Emission Bandwidth 26 dB 5500.000 24.0 20.000000 | PASS
RF output power 5500.000 24.0 20.000000 | PASS
Power Spectral Density 5500.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5500.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5600.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5600.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5720.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5720.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5510.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5510.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5590.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5590.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5710.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5710.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5530.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5530.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5610.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5610.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5690.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5690.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5570.000 24.0 160.000000 | PASS
Occupied Channel Bandwidth 99% 5570.000 24.0 160.000000 | PASS
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427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5500 MHz; 24.000 dBm; 20 MHz)
Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5500.000000 34.000000 5485.850000 5519.850000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5500.000000 8.5 | PASS
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ER26.3 RE28 BR30 ER32 ER34 EE36 RE38 ER40 BR416
Frequency in MHz

Bandwidth
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427 West 12800 South, Draper, UT 84020

Measurement
Setting Instrument Target Value
Value
Start Frequency 5.47000 GHz 5.47000 GHz
Stop Frequency 5.53000 GHz 5.53000 GHz
Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 300.000 kHz >= 240.000 kHz
SweepPoints 600 ~ 600
Sweeptime 37.969 us AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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427 West 12800 South, Draper, UT 84020

RF output power (5500 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Gated RMS Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5500.000000 23.5 24.0 23.5 89.632 | PASS

OSP PowerMeter settings

Setting Instrument Target
Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 pus

TR7619_U6+ UNII-2A_2C_ax_Attachement
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427 West 12800 South, Draper, UT 84020

Power Spectral Density (5500 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5500.000000 5500.990099 8.450 11.0 | PASS

Ports

Port State
1 | used
2 | used

PSD Connector 1

PSD Connector 2
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427 West 12800 South, Draper, UT 84020

Measurement

Setting Instrument Value Target Value
Start Frequency 5.49000 GHz 5.49000 GHz
Stop Frequency 5.51000 GHz 5.51000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~40
Sweeptime 2.020 ms 2.020 ms
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off
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427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5500 MHz; 24.000 dBm; 20 MHZz)
Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5500.000000 19.400000 5490.350000 5509.750000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5500.000000 | PASS

20T
£
8
T
>
3

5480 5485 5490 54495 5500 5505 5510 5515 5520
Freauency in MHz

Bandwidth
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427 West 12800 South, Draper, UT 84020

Measurement
Setting Instrument Target Value
Value
Start Frequency 5.48000 GHz 5.48000 GHz
Stop Frequency 5.52000 GHz 5.52000 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 28.477 us AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5600 MHz; 24.000 dBm; 20 MHz)
Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5600.000000 26.500000 5587.550000 5614.050000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5600.000000 8.7 | PASS

161
10T

e "7

s

©

= 0t

[5)

>

3 1
_ZU-M %
_30__

5570 RRED 5540 5600 5610 5620 BE30
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020
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427 West 12800 South, Draper, UT 84020

Customized settings.

99 % Bandwidth

Occupied Channel Bandwidth 99% (5600 MHz; 24.000 dBm; 20 MHz)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5600.000000 19.200000 5590.350000 5609.550000

DUT Frequency
(MHz)

Result

5600.000000

PASS

20T

10+

Level in dBm

-10+

-204

(continuation of the "99 % Bandwidth" table from column 6 ...)

oooooooo

5580

Bandwidth

bbb 559

0 554b

BEOD
Frequency in MHz

5605

5610

5620
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427 West 12800 South, Draper, UT 84020
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427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5720 MHz; 24.000 dBm; 20 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5720.000000 29.100000 22.150000 6.950000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5720.000000 5702.850000 5731.950000 7.7 | PASS

1571
101

e 7

s}

©

= 0t

[5)

>

Q

-
_ZU-M M
_30__

5690 5700 5710 5720 5730 5750
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5720 MHz; 24.000 dBm; 20 MHz)
Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5720.000000 19.100000 14.550000 4.550000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5720.000000 5710.450000 5729.550000 | PASS

207

101
c WWW/\[U\M\/W\\
2 oy
£
©
>
Q
-

5700 5705 5710 5715 5720 5725 5730 5735 5740
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5510 MHz; 24.000 dBm; 40 MHz)
Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5510.000000 61.350000 5482.175000 5543.525000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5510.000000 7.4 | PASS

161
10T

e "7

s

©

= 0t

[5)

>

3 1
_ZU_W M
_30__

5450  B4E0 5480 5500 5520 5540 RREBOD BRYO
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5510 MHz; 24.000 dBm; 40 MH2z)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5510.000000 38.000000 5491.125000 5529.125000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5510.000000 | PASS

1571
1071

-10+

Level in dBm

-20+

_30__

5470 5480 54490 5EO0 EE10 BRZ20 BR30 5540 BEAD
Frequency in MHz

Bandwidth
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427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5590 MHz; 24.000 dBm; 40 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5590.000000 57.600000 5562.025000 5619.625000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5590.000000 8.4 | PASS

1571
1071

-10+

Level in dBm

=20+

=30 W Ve

ER30 BR4D BRED BRE0 BEOD BE20 BE40  BEGD
Frequency in MHz

Bandwidth
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427 West 12800 South, Draper, UT 84020

Customized settings.

99 % Bandwidth

Occupied Channel Bandwidth 99% (5590 MHz; 24.000 dBm; 40 MH2z)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5590.000000 38.000000 5570.875000 5608.875000

DUT Frequency
(MHz)

Result

5590.000000

PASS

20T

10+

Level in dBm

-10+

-204

(continuation of the "99 % Bandwidth" table from column 6 ...)

5550

Bandwidth

5560 5570

5580

5EA0 BEOO
Frequency in MHz

5610

5630
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427 West 12800 South, Draper, UT 84020

TR7619_U6+_UNII-2A_2C_ax_Attachement Page 61 of 82
PROPRIETARY



427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5710 MHz; 24.000 dBm; 40 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5710.000000 67.050000 49.125000 17.925000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5710.000000 5675.875000 5742.925000 8.6 | PASS

1571
101

e 7

s}

©

= 0t

[5)

>

3 1

-
_ZU-W\’WW | %
_30__

5650  GBED 5680 5700 5720 5740 5760 5770
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020
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427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5710 MHz; 24.000 dBm; 40 MHz)
Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5710.000000 38.000000 33.875000 4.125000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5710.000000 5691.125000 5729.125000 | PASS
207
S
s}
©
£
©
>
Q
-
5670 5680 56490 5700 5710 5720 5730 5740 5750
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5530 MHz; 24.000 dBm; 80 MHz)
Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5530.000000 122.500000 5480.750000 5603.250000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5530.000000 10.8 | PASS
20T
£
s
©
£
©
>
3
5410 R450 5500 55E0 500 BERD
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5530 MHz; 24.000 dBm; 80 MH2z)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5530.000000 78.000000 5491.250000 5569.250000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5530.000000 | PASS

1571
1071

-10+

Level in dBm

-20+

_30__

5460 5460 5480 EEO0 BR20 ER40 BEED BRE0 EREOD BE10
Frequency in MHz

Bandwidth
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427 West 12800 South, Draper, UT 84020
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427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5610 MHz; 24.000 dBm; 80 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5610.000000 107.000000 5557.250000 5664.250000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5610.000000 10.6 | PASS

1571
1071

_1 D_-
! M
]

5440 ERED BEO0 BEED L7700 5730
Frequency in MHz

Level in dBm

Bandwidth
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427 West 12800 South, Draper, UT 84020
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427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5610 MHz; 24.000 dBm; 80 MHZz)
Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5610.000000 77.500000 5571.250000 5648.750000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5610.000000 | PASS

20T
£
S
£
T
>
3
5530 5540 EGGD 550 5600 5620 5640 B6 6D 5GE0 5690
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5690 MHz; 24.000 dBm; 80 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5690.000000 96.500000 82.250000 14.250000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5690.000000 5642.750000 5739.250000 10.7 | PASS

1571
101

e 7

s}

©

= 0t

[5)

>

3 1

-
ZD-W W
_30_

5570

Bandwidth

5600

5650

5700

Frequency in MHz

5750

5810
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427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5690 MHz; 24.000 dBm; 80 MHZz)
Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5690.000000 77.500000 73.750000 3.750000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5690.000000 5651.250000 5728.750000 | PASS
25T
201
£ 101
s}
©
=0t
[5)
>
Q
-
_‘I U--
_20_
5610 5620 5640 BEE0 5680 5700 5720 5740 5760 5770
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Customized settings.

26 dB Bandwidth

Emission Bandwidth 26 dB (5570 MHz; 24.000 dBm; 160 MHz)

b
20T

101

Level in dBm

10+

_ZD:WMW

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5570.000000 191.000000 191.000000 0.000000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5570.000000 5477.500000 5668.500000 11.7 | PASS

5330

Bandwidth

5400

5500

5600

Frequency in MHz

5700

5810
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427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5570 MHz; 24.000 dBm; 160 MHZz)
Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5570.000000 157.000000 157.000000 0.000000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5570.000000 5491.500000 5648.500000 | PASS
99 % Bandwidth

2071

101
c 1 WWMVM
o 1S
o
£
©
>
Q
-

5410 5450 5500 5550 5600 5650 5700 5730
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

-- End of Test Report Attachment —
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